


 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

ii February 2016 

  

 

This page intentionally left blank 

to facilitate double sided printing 

 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

i February 2016 

 
TABLE OF CONTENTS 

1.0 EXECUTIVE SUMMARY .......................................................................................................................... 1-1 

2.0 INTRODUCTION ..................................................................................................................................... 2-1 

3.0 TREATMENT PROCESS DESCRIPTION ..................................................................................................... 3-1 
[...]
FIGURE 4-38:  DIFFERENTIAL PRESSURE AND FEED FLOW FOR 2ND PASS RO: PHASE 1 – TORAY TMG10..................................... 4-60 
FIGURE 4-39:  PERMEATE CONDUCTIVITY AND FEED PH FOR 2ND PASS RO: PHASE 1 – TORAY TMG10 ........................................ 4-61 
FIGURE 4-40:  PERMEABILITY OF SECOND-PASS RO:  PHASES 2 AND 3 – DOW BW30-4040 ..................................................... 4-63 
FIGURE 4-41:  DIFFERENTIAL PRESSURE FOR SECOND-PASS: PHASES 2 AND 3 – DOW BW30-4040 ............................................ 4-63 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

iv February 2016 

 FIGURE 4-42:  PERMEATE CONDUCTIVITY FOR SECOND-PASS: PHASES 2 AND 3 – DOW BW30-4040 .......................................... 4-64 
FIGURE 4-43:  PERMEABILITY COMPARISON FOR ALL MEMBRANES IN 2ND PASS RO .................................................................. 4-65 
FIGURE 4-44:  DIFFERENTIAL PRESSURE COMPARISON FOR ALL MEMBRANES IN 2ND PASS RO ..................................................... 4-66 
FIGURE 4-45:  PERMEATE CONDUCTIVITY COMPARISON FOR ALL MEMBRANES IN SECOND-PASS RO ............................................. 4-67 
FIGURE 4-46:  CHLORINE AND AMMONIA CONCENTRATIONS ................................................................................................ 4-71 
FIGURE 4-47:  ABSORBANCE OF PREFORMED CHLORAMINES ................................................................................................ 4-72 
FIGURE 4-48:  ORP VALUES ASSOCIATED WITH SEAWATER DOSED WITH CHLORINE (BLUE TRIANGLES) AND PREFORMED CHLORAMINES (RED 

CIRCLES) ............................................................................................................................................................ 4-73 
FIGURE 4-49:  DECAY OF CHLORAMINES IN SEAWATER OVER A 25.5 HOUR PERIOD USING UV-VIS ABSORBANCE MEASUREMENTS ...... 4-74 
FIGURE 4-50:  RO DIFFERENTIAL PRESSURE AND CHLORINE CONCENTRATION ......................................................................... 4-76 
FIGURE 4-51:  (A) CURRENT CONTINUOUS RO FLUSH APPROACH (B) STAGGERED RO FLUSH APPROACH ....................................... 4-78 
FIGURE 4-52:  RESULTS OF RO FLUSH TEST ....................................................................................................................... 4-79 
FIGURE 4-53:  RO FEED ORP AND CHLORINE CONCENTRATION ............................................................................................ 4-80 
FIGURE 4-54:  SHUTDOWN TESTING RESULTS FOR TOTAL CHLORINE AFTER SHUTDOWN ............................................................ 4-82 
FIGURE 4-55:  SHUTDOWN TESTING RESULTS FOR CONDUCTIVITY AFTER SHUTDOWN ............................................................... 4-83 
FIGURE 5-1:  RAW WATER TURBIDITIES, MONITORED CONTINUOUSLY ....................................................................................... 5-3 
FIGURE 5-2:  UF FEED TURBIDITIES .................................................................................................................................... 5-4 
FIGURE 5-3:  UF FILTRATE TURBIDITIES, HOURLY MEDIANS DETERMINED BASED ON CONTINUOUS 1-MINUTE AND 15-MINUTE DATA (A) 

TIME SERIES (B) PROBABILITY PLOT WITH SUMMARY STATISTICS INSET ............................................................................. 5-5 
FIGURE 5-4:  RO FEED CONDUCTIVITY (A) MONITORED CONTINUOUSLY (NOT NORMALIZED), WITH SDWA LIMITS INDICATED (B) 

PROBABILITY PLOT WITH VALUES <30,000 AND >70,000 EXCLUDED WITH STATISTICS INSET ............................................... 5-6 
FIGURE 5-5:  SOURCE OCEAN WATER TDS (A) GRAB SAMPLES COLLECTED WEEKLY (B) PROBABILITY PLOT WITH WITH STATISTICS INSET . 5-7 
FIGURE 5-6:  SOURCE OCEAN WATER TOC (A) GRAB SAMPLES COLLECTED WEEKLY (B) PROBABILITY PLOT WITH STATISTICS INSET ........ 5-8 
FIGURE 5-7:  FIRST PASS COMBINED RO PERMEATE CONDUCTIVITY, MONITORED CONTINUOUS, WITH SDWA LIMITS INDICATED ......... 5-9 
FIGURE 5-8:  COMBINED 1ST PASS RO PERMEATE TOC .......................................................................................................... 5-9 
FIGURE 5-9:  CHLOROPHYLL-A CONCENTRATION IN OCEAN WATER ......................................................................................... 5-10 
FIGURE 5-10:  DETAILS OF CHLOROPHYLL-A CONCENTRATION FOR 2013 ................................................................................ 5-10 
FIGURE 5-11: REJECTION OF TDS THROUGH THE COMBINED 1ST PASS RO MEMBRANES ............................................................. 5-12 
FIGURE 5-12:  BACTERIOLOGICAL RESULTS IN THE SOURCE OCEAN WATER (A) TIME SERIES (B) PROBABILITY PLOT......................... 5-16 
FIGURE 5-13:  TC RESULTS WITH STORMS > 0.5 IN. ANNOTATED ON THE PLOT ........................................................................ 5-17 
FIGURE 5-14:  BORON RESULTS FOR COMBINED 1ST PASS RO PERMEATE AND COMBINED RO PERMEATE AFTER PARTIAL 2ND PASS RO.  RED 

DASHED BOXES INDICATE PERIODS WHEN THE RO MEMBRANES WERE COMPROMISED. ...................................................... 5-18 
FIGURE 5-15:  BORON REJECTION FOR 2ND PASS RO.  RED DASHED BOXES INDICATE PERIODS WHEN THE 1ST PASS RO OR 2ND PASS RO 

MEMBRANES WERE COMPROMISED. ........................................................................................................................ 5-18 
FIGURE 5-16:  SCHEMATIC OF RO TREATMENT PROCESS ..................................................................................................... 5-23 
FIGURE 5-17:  MORE DETAILED OF SCHEMATIC OF RO TREATMENT PROCESS .......................................................................... 5-24 
 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

5 February 2016 

 ABBREVIATIONS 

 

BW backwash 

CF cartridge filter 

CIP Clean-in-Place 

ERD energy recovery device 

FC fecal coliform 

gfd gallons per square foot of membrane 
per day 

gpd gallons per day 

gph gallons per hour 

gpm gallons per minute 

kgal 1,000 gallons 

kW kilowatt 

kWh kilowatt-hour 

LRV Log Removal Value 

MC maintenance clean 

MCL maximum contaminant level 

mgd million gallons per day 

MIT membrane integrity test 

mV millivolt 

NL  notification level 

ORP oxidation reduction potential 

OWDDF Ocean Water Desalination 
Demonstration Facility 

psi pounds per square inch 

RO reverse osmosis 

SBS sodium bisulfite 

SEALab Science, Education & 
Adventure Lab 

SEC specific energy consumption 

SWRO seawater reverse osmosis 

TC total coliform 

TDS total dissolved solids 

TMP trans-membrane pressure 

TOC total organic carbon 

UF ultrafiltration 

um micrometer or micron 

uS/cm microsiemen per centimeter 

UV ultraviolet light 

WRF Water Research Foundation 

WRRF WateReuse Research Foundation 

 
 

 

 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

vi February 2016 

  

 

 

 

This page intentionally left blank 

to facilitate double sided printing 

 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
1-1  February 2016 

 

1.0 EXECUTIVE SUMMARY 

The West Basin Ocean Water Desalination Demonstration Facility (OWDDF) was a temporary 
installation serving as West Basin’s next step of due diligence towards a goal of implementing 
responsible large-scale ocean water desalination for production of potable water. The OWDDF, 
located in Redondo Beach, CA, completed construction and commenced operation in February 
2011. The Demonstration Facility in Redondo Beach integrated the results of the pilot testing 
program operated by West Basin from 2002-2009 in El Segundo, CA, with implementation of 
full-scale components for long-term evaluation.  The OWDDF test plan was completed in 
September 2013. This report summarizes the process operations and water quality data obtained 
during the thirty-two months of operation. Figure 1-1 presents the timeline of operation for the 
main components of the treatment system. 
The key project objectives were to successfully demonstrate full-scale reverse osmosis (RO) 
equipment consistent with the Proposition 50 grant; investigate feasibility of wedgewire intake 
screen technology in an open ocean environment; test and evaluate various pretreatment and 
post-treatment operating conditions; evaluate a pressure-exchanger energy recovery device; 
determine the energy consumption of the seawater RO process; and conduct extensive water 
quality analyses to characterize different stages of the treatment system.  
Figure 1-2 provides a simplified process flow diagram, indicating the major treatment 
components of the facility.  The OWDDF utilized an open ocean intake, which included passive 
wedgewire screens. These screens prevent impingement and minimize the entrainment of marine 
organisms. Two parallel intake lines were alternated in use, each line equipped with a different 
slot size screen and individual intake pump. Once the ocean water was drawn through the 
wedgewire screens, it was delivered to the Arkal disc filter system (100 µm), for coarse 
filtration.  From there, ocean water was sent to the GE-Zenon submerged ultrafiltration (UF) 
system, which served as final pretreatment prior to the RO system. The RO system was equipped 
with cartridge filtration (5 µm), an energy recovery device (from ERI™), chemical cleaning and 
flush systems.  A portion of first-pass RO permeate was sent to a second-pass RO system to 
further remove minerals.  The second-pass RO permeate was blended with the remaining first-
pass RO permeate to achieve target product water quality goals. A small portion (~0.5 gpm) of 
this blended permeate underwent post-treatment to meet the potable water standards and supply a 
visitor tasting station.  
Wedgewire Screens 
Three different wedgewire intake screen sizes were tested in this study: 0.5 mm, 1 mm, and 2 
mm. The intake configuration allowed for two screens to be in the ocean at one time, with one in 
operation and the other in standby.  Each screen had its own dedicated intake lines. Over the 
course of testing three manufacturers/materials where tested, Cook Legacy CuNi 90/10-7700, 
Johnson Z-Alloy (a proprietary material composition) and Hendricks Cu/Ni 90/10-7600. The 
Cook Legacy screen experienced structural failure and extreme mussel/barnacle attachment.  The 
Johnson Z-Alloy experienced significant corrosion, but no biofouling, whereas conversely the 
Hendricks exhibited no measurable corrosion, but did support some internal mussel growth.  
Details of the screens performance with respect to corrosion and mussel attachment are in West 
Basin’s Intake Biofouling and Corrosion Study report.  Impingement and entrainment details are 
presented in West Basin’s Intake Effects Assessment Study.   



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
1-2  February 2016 

 Figure 1-1:  Summary of  Operation Timeline at OWDDF 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
1-3  February 2016 

 Figure 1-2: Process Flow Diagram 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
1-4  February 2016 

  
Intake Maintenance 
The intake lines were constructed of high-density polyethylene (HDPE) with chemical addition 
lines running within the pipe from the treatment facility to the intake (a pipe-in-pipe 
configuration).  This configuration allowed delivery of chloramine and sodium hypochlorite to 
the intake line, just downstream of the intake screens.  For the first thirteen months of the study, 
the intake lines were shock chlorinated for two hours at 8-10 mg/L of residual chlorine 
(frequencies varied from every week to every month).  This dosing strategy proved successful in 
maintaining a steady intake flow through the system. For this period, the chlorination dosing 
point was offshore downstream of the wedgewire intake screens. Shock chlorination of the intake 
lines ceased in February 2012, due to a mechanical failure from poor construction.  Thereafter, 
the intake line biocontrol method was alternating the flow between the two intake lines every 
four (4) days, allowing the inactive line to go anoxic.  This method was effective in preventing 
large biogrowth development.  However, biogrowth accumulated from the common discharge 
section of the two intake pumps all the way to the Arkal filters (single line prevented inactive 
period).  This was coincidental with decline of intake flow. The line was removed and replaced 
with new “clean” pipe.  Shock chlorination to this on-shore section was resumed in July 2013 
with a monthly frequency (18-20 mg/L residual for 5 hours).  This appeared sufficient for 
biogrowth control in this section of pipeline, which had previously experienced heavy growth.  
Arkal Filters 
Arkal filters (100 um) were successful in protecting the UF system from sharp or abrasive debris 
(such as shell shards) which if not removed could result in UF fiber damage.  Three sets of UF 
membrane were operated during the duration of the test, due to warranty replacement 
(permeability loss).  The first two sets of UF membranes maintained integrity and low filtrate 
turbidity, while the third UF set experienced integrity problems/damage.  However, inspection of 
the fibers did not reveal any particulate related damage.  High turbidity water (>2 NTU), often 
correlated to wind events or algal blooms, resulted in an increased number of backwashes and 
generally required a reduction in the hydraulic load by adding an additional filter into operation. 
For a given feedwater quality, the frequency of backwashes increased with increase in hydraulic 
load or reduction in backwash duration. Design criteria were developed for operation under 
normal feedwater turbidity (<2 NTU), as well as high turbidity events (2-4 NTU). 
 

Table 1-1:  Arkal System 

Parameter Value 
Model Arkal 4” Galaxy 
# of Duty/Standby Filters (Pods) 2/2 
# of Disc Sets (Spines) per Filter 5 
Filter Rating 100 microns 
Operating Pressure 15 psig 
Differential Pressure – clean filters 2 psig 
Differential Pressure – dirty filters 7 psig 

 
Ultrafitration 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
1-5  February 2016 

 Three identical membrane sets were tested successively in the submerged ultrafiltration system 
from GE. For the first two sets, permeability stabilized at approximately 3.5 gfd/psi, which was 
below the level recorded from the pilot in El Segundo. The use of ferric chloride as a coagulant 
in the feed water of the third membrane set, was beneficial in stabilizing the permeability at 6.5 
psi/gfd.  Interruptions in ferric dosing led to permeability decline to 3.5 gfd/psi confirming its 
benefit.  Concentration of ferric chloride in the feedwater varied from 1 to 4 mg/L and it 
appeared that 1 mg/L may be optimal for periods of normal feed water quality. Membrane fiber 
integrity was maintained with the first two sets of membrane.  Poor integrity test results 
correlated with elevated filtrate turbidity in the third set, requiring corrective action (pinning). 
Filtrate water quality was excellent, with turbidity values below 0.2 NTU 95% of the time.  
Design recommendations were developed for a sustainable operation in terms of flux, 
backwashing and cleaning regimes.  
 
Table 1-2:  UF System 

Parameter Operating Condition 
Model GE ZeeWeed ZW-1000 

Nominal pore size 0.02 micron 

Membrane material Proprietary PVDF 

Number of Process Tanks 2 

Number of Modules per Tank 6 

UF Membrane Surface Area per Module 550 sq-ft 

Instantaneous Filtrate Flow 117 gpm 

Design Membrane Flux  25.5 gfd 

Maximum Trans-Membrane Pressure 13 psi 

UF Filtrate/backwash pump flow 150 gpm 

Recovery 91% 
 
 
First Pass RO 
The first pass RO operated at 50% recovery and a flux of 9 gfd. Operating performance 
[...]
of RO membrane were selected in the first pass: Group A (Dow XHR/XLE hybrid) commonly 
characterized as a high-rejection seawater membrane and Group B (NanoH2O R/ES hybrid) 
commonly characterized as a low-pressure seawater membrane. The second pass RO operated a 
high-rejection brackish membrane (Dow BW30-4040). As anticipated, first pass Group A 
required a higher SEC than the Group B (9.8 vs. 9.3 kWh/kgal).  However, it required a 
significantly smaller second pass than Group B to achieve the target product quality goals (i.e. 
boron and bromide). The energy consumption to produce final product water (both RO passes) of 
a given water quality was calculated to be 9% lower when the first pass RO operated with Group 
A membrane (high-rejection) vs. Group B membrane (low-pressure).   
 
Water Quality 
West Basin’s water quality objectives were to meet drinking water requirements and comply 
with all Ocean Plan regulations. The OWDDF collected data to provide water quality predictions 
for future full-scale UF/RO seawater desalination process components. A total of fifteen 
monitoring locations were used in assessing the water quality throughout the desalination 
treatment train and thousands of grab samples and continuous monitoring results were collected 
over the life of the project to characterize process performance. The OWDDF represents one of 
the most thorough projects to date in evaluating the potential water quality of ocean water 
desalination. 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
1-9  February 2016 

 The water assessment characterized the source ocean water and effluent of the key processes 
such as UF and RO.  Specific parameters of importance included total dissolved solids (TDS), 
conductivity, chloride, bromide, and boron levels, all of which are present at elevated levels in 
ocean water that require treatment with reverse osmosis.  In some cases, most notably boron and 
bromide may require a partial second-pass RO step to meet water quality targets.  In addition, 
turbidity, total organic carbon (TOC), and chlorophyll-a are constituents that are monitored as 
potential indicators of water quality conditions in the source ocean water (e.g. red tide events and 
storms) that may challenge the Arkal spin disc kiln filter pretreatment, as well as the UF 
pretreatment and the RO.  
Table 1-6 indicates mean values of key constituents through the treatment process. 
 
Table 1-6:  Mean Water Quality Values 

Date Ocean 
Water 

UF 
Filtrate 

1st Pass 
Permeate 

2nd Pass 
Permeate 

Combined 
Permeate Target 

Chloride 20,100 20,100 121 3.9 14 <100 

Boron 4.7 4.7 0.82 0.17 .033 <0.5 

Bromide 68 68 0.50 0.02 0.08 <0.3 

TDS 35,000 35,000 277 16 45 <450 

Turbidity 0.52 0.03     

TOC 1.1  0.1    

(mg/L, except Turbidity in NTU) 

• The median TDS in the source ocean water was 35,000 mg/L, a level consistent with 
ocean water in Southern California.   

• The median Ocean water/UF feed turbidity level was 0.52 NTU, with 99% of the samples 
over the life of the project less than or equal to 3.1 NTU.   

• The median TOC level in the ocean water was 1.1 mg/L, with 99% of the samples less 
than or equal to 1.6 mg/L. 

• The UF process was effective in removing particles from the Raw Ocean Water.  Mean 
UF filtrate was 0.03 NTU, with ≤0.22 NTU in 95% of the samples.   

• The removal of TDS in the first-pass RO membranes was above 99.4% for membranes in 
Group A, with removal for the membranes in Group B typically greater than 99.0%. 

 
 
Overall, bacteriological parameters were either non-detect or reported at low levels that do not 
present health concerns. Bacteriological results for the source ocean water showed that in 99% of 
the sampling: 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
1-10  February 2016 

 Total coliform data was < 23 MPN/100 mL 
Fecal coliform data was < 14 MPN/100 mL 
E. Coli data was < 13 MPN/100 mL 
Enterococcus data was < 15 MPN/100 mL.  

All bacteriological parameters were removed to levels below detection in the combined first-pass 
RO permeate. 
An extensive monitoring program was conducted and compared to drinking water regulations 
under the Safe Drinking Water Act (SDWA) as well as unregulated constituents with California 
Division of Drinking Water (CA-DDW) health based advisory levels called Notification Levels 
(NLs).  All constituents with primary MCLs were reduced in the combined first-pass RO 
permeate to levels lower than regulatory limits at all times. Additionally, the combined permeate 
after partial second-pass RO was able to consistently meet project water quality objectives for 
boron, chloride, and bromide, as indicated in Table 1-6.   
 
Conclusions and Recommendations 
Operation of the OWDDF successfully demonstrated operation of the desalination process, 
meeting the objectives of the project and yielding the following conclusions and 
recommendations. 

• Three different wedgewire intake screen sizes were tested in this study: 0.5 mm, 1 mm, 
and 2 mm.  Over the course of testing three materials where operated, Cook Legacy CuNi 
90/10-7700, Johnson Z-Alloy and Hendricks Cu/Ni 90/10-7600.  Results of this testing is 
provided in West Basin’s Intake Biofouling and Corrosion Study and Intake Effects 
Assessment Study reports. 

• Shock Chlorination of intake lines was used successfully in maintaining the lines clear of 
biological attachment and a steady intake flow for the period of use. The recommended 
regimen  is every 3-4 days for two (2) hours at 8 to 10 mg/L residual chlorine.  

• Arkal filters (100 um) were successful in preventing fiber breakage in the UF system 
downstream for the first two set of UF membranes (22 months). While fiber breaks were 
experienced with the third membrane set there is no indication they were associated with 
particulates or shell fragments.  It is possible the fiber breaks were present when the 
modules were initially installed. During normal feedwater quality (turbidity < 2 NTU), 
operation at a hydraulic load of 100 to 125 gpm/filter was sustainable, however this 
needed to be decreased to 65-80 gpm/filter during high turbidity feedwater.  The Arkal 
filter model used in this study was 4” Galaxy, suitable to reduced flow rates at OWDDF. 
However, in a full scale design the 12” Galaxy Super Flow Systems should be 
considered. Spare capacity should be included to reduce the hydraulic load during events 
which result in degradation of the intake water quality, such as red tides. The necessity of 
backwash pumps should be reconsidered in a full scale design system if the feed pressure 
is be sufficient for direct backwash. Also, Arkal filtrate should be considered for 
backwash water; OWDDF used UF filtrate for backwash due to space limitations which 
restricted the addition of another tank. 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
1-11  February 2016 

 • The GE-Zenon ZW-1000 UF system operated at a design flux set point of 25.5 gfd.  It 
stabilized at significantly lower permeability (3.5 gfd/psi) than anticipated based on pilot 
results from El Segundo.  This may have been a function of the current product 
performance or the site specific water quality differences between the Redondo Beach 
and El Segundo sites.  A full scale design using this membrane should consider 
permeabilities of 3.5 gfd/psi or lower, as this study did not test UF membranes for the 
average membrane life. The longest period of operation with one membrane set was 1.6 
years.  A coagulant (ferric chloride) proved beneficial in stabilizing permeability and it is 
recommended for full scale design at 1 to 4 mg/L as FeCl3, with the larger concentration 
considered for degraded seawater quality (e.g. during red tides).  

• First pass RO system operated successfully at 50% recovery and average flux of 9 gfd. 
With the exception of oxidation events, all SWRO membrane sets delivered water quality 
which met the water quality goals (Boron ≤0.5 mg/L; Bromide ≤0.3 mg/L; Chloride ≤100 
mg/L) when partly blended with the permeate from the second pass RO.  

Although different in salt rejection and permeability, both the Toray TMG10 and Dow 
BW30 membrane models used in the second pass RO were successful in achieving the 
water quality goals for the project. Recovery was maintained at 90% whereas two flux 
setpoints were considered, 16 gfd and 22.4 gfd, both allowing a stable operation. First 
pass RO system was equipped with an isobaric energy recovery device (ERD) provided. 
The ERD maintained a high efficiency (~95%) for the entire duration of the study.  

• Calculations of Specific Energy Consumption (SEC) for this study showed values 
between 9.3 and 9.8 kWh/kgal first pass permeate for first pass RO and between 2.1 and 
2.4 kWh/kgal second pass permeate for second pass RO.  

• The use of pre-formed chloramines in the RO feedwater, while showing benefit for 
biogrowth control in the cartridge filters and RO membranes, posed operational risks  on 
the membrane elements in terms of potential for chemical oxidation. When the RO 
system was shut down for longer than a few hours, membranes were chemically damaged 
by a strong oxidant formed by reaction of chloramines with bromides present in seawater 
trapped in the annular space of the pressure vessels. It is recommended that further 
development of flush sequences and redundancy would need to be addressed prior to full 
scale implementation. 

 

 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
2-1  February 2016 

 

2.0 INTRODUCTION 

The West Basin Ocean Water Desalination Demonstration Facility (OWDDF), located in 
Redondo Beach, CA, completed construction and commenced operation in February 2011. The 
OWDDF was a temporary installation serving as West Basin’s next step of due diligence towards 
a goal of implementing responsible large-scale ocean water desalination for production of 
potable water.  

The project was located within the boundaries of the Science, Education, & Adventure Lab 
(SEALab), a hands-on coastal science and education center operated by the Los Angeles 
Conservation Corps (e intake and treatment system. Figure 2-1). The sharing of common ocean 
water intake and discharge facilities minimized environmental impacts and helped reduce the 
costs for the District’s temporary facility and associated technical evaluation, permitting and 
construction. 

The demonstration facility utilized reverse osmosis (RO) technology to remove impurities from 
seawater and produce permeate. The source water was pre-screened, pre-treated through 
microfiltration/ultrafiltration systems, and desalinated through reverse osmosis membrane 
systems.  The permeate was stored temporarily in on-site facilities, tested, and then recombined 
with the reverse osmosis seawater concentrate stream and pretreatment backwash stream and 
discharged through the existing outlet tunnel into the nearby coastal waters.  The outlet was the 
existing AES discharge tunnel, which is adjacent to the proposed inlet tunnel.  Waste streams 
that include cleaning chemicals, coagulants and other similar water treatment chemicals (used 
infrequently, as described further below) were routed to a sanitary sewer system.  Details of the 
treatment system are presented in Section 3. Figure 2-2 presents a schematic of the intake and 
treatment system.  
 

 

 

 

 

 

 

 

 

 

 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
2-2  February 2016 

  

Figure 2-1:  Aerial Photo of the Site 

 

 
The facility was designed to utilize approximately 580,000 GPD (347 GPM) of ocean water, 
testing various pretreatment and post-treatment options, using full-scale size equipment in the 
key points.  The Reverse Osmosis (RO) process utilized approximately 110,000 GPD (70 GPM) 
of the source water, producing approximately 55,000 GPD of permeate (product water) and 
55,000 GPD of ocean water concentrate, which was recombined and discharged through the 
existing outlet tunnel (there was not any “brine” discharged into the ocean, and the nominal 
chemicals used in the RO testing processes were neutralized prior to discharge, or discharged to 
the existing sanitary sewer).  Approximately 80,000 GPD (55 GPM) of source water was utilized 
for a subsurface intake pilot study.  
 
The Project had the following key objectives: 
 

1) Successfully demonstrate full-scale RO equipment consistent with the terms of a 
California Department of Water Resources grant (Proposition 50); 

2) Investigate feasibility of wedgewire technology in an open ocean environment; 
3) Investigate intake shock chlorination as means of macro-biogrowth control (e.g. 

mussels) on the intake pipelines; 
4) Implement a subsurface intake pilot to evaluate bed clogging and generate 

impingement/entrainment data; 
5) Test various pretreatment and post-treatment operating conditions; 
6) Demonstrate 8-inch diameter SWRO membrane element long term performance and 

confirm operating parameters established on 4-in diameter pilot elements; 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
2-3  February 2016 

 7) Investigate the use of pre-formed chloramines for biogrowth control mainly on RO 
system; 

8) Evaluate the Pressure Exchanger Energy Recovery Device and determine energy 
consumption of SWRO process; 

9) Confirm SWRO permeate quality on 8-inch diameter membrane elements; 
10) Conduct extensive water quality to characterize different stages of the treatment 

system; 
 

The Demonstration Facility in Redondo Beach integrated the results of the pilot testing program 
operated by West Basin from 2002-2009 in El Segundo, CA, with implementation of full-scale 
components for long-term evaluation.  The OWDDF operating program was completed in 
September 2013. This report summarizes the process operations and water quality data obtained 
during the 32 months of operation.  

 

 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
2-4  February 2016 

 Figure 2-2:  Schematic of Treatment System 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
3-1  February 2016 

 

3.0 TREATMENT PROCESS DESCRIPTION 

The overall treatment process consisted of various components used to treat ocean water to 
drinking water quality.  The major process components included the following: 

• Ocean Water Intake System 

• Arkal Disc Filter System 

• Ultrafiltration (UF) Membrane Pretreatment 

• Seawater Reverse Osmosis (RO) System 

• Second Pass Reverse Osmosis System 

• Preformed Chloramine System 

• Product Water Post Treatment 

The overall process flow diagram is shown in Figure 3-1. The ocean water is first drawn through 
the wedgewire intake screens and was delivered to the Arkal disc filter system (100 µm).  the 
Arkal disc filter system strains out particles which might pass through the intake screen  The 
Arkal system filtrate was sent to the GE Zenon submerged UF system, which removed any 
remaining suspended solids.  The UF served as final pretreatment to the RO system. Before RO 
treatment, feedwater was periodically dosed with preformed chloramines in order to minimize 
biofouling on the membrane. The chloraminated water was then sent to the RO system, after 
passing through cartridge filtration (5 µm).  An energy recovery device (from ERI™) was used 
to take the high pressure brine and transfer that energy to low pressure RO feed water. A 
chemical cleaning system and flush process were also used intermittently.   

A portion of first pass RO permeate was sent to a second pass RO system to achieve further 
removal of key minerals (i.e. chloride, boron and bromide). The second pass RO permeate was 
blended with the remaining first pass RO permeate in order to achieve product water quality 
goals. A small portion (~0.5 gpm) of this blended permeate received post treatment to meet 
potable water standards and supply a visitor tasting station.  RO permeate, concentrate and 
excess Arkal filtrate were all diverted to an equalization tank, which subsequently fed the 
effluent collection tank prior to discharge to the ocean outfall. Chemical wastes were collected in 
the neutralization tank, neutralized and discharged to the sewer.   

 

 

 

 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
3-2 February 2016 

 Figure 3-1:  Process Flow Diagram 

 



 

West Basin Municipal Water District 
Ocean Water Desalination Demonstration Project 

 

 
3-3 February 2016 

 
3.1 Details of the Treatment Process 

3.1.1 Intake System 

The facility utilized the existing 10-foot diameter concrete intake tunnel previously operated by 
AES Redondo Beach Generating Station (RBGS).  While RBGS no longer uses this intake, it is 
being used by SEALab for nominal intake for their aquariums. The intake was located 
approximately 1,600 feet offshore. The OWDDF utilized a “pipe-in-pipe” concept, in which four 
new, smaller diameter pipelines were installed within the existing tunnel: two 6” diameter HDPE 
plastic pipes (to feed the treatment system), one 6” diameter HDPE plastic pipe (to carry air-
burst lines and nominal chlorine for intake system cleaning), and one 4” diameter HDPE plastic 
pipe (to feed the subsurface intake pilot described below).  The two RO intake pipes were fitted 
with a state-of-the-art “wedgewire” screen, for the purpose of minimizing or avoiding marine life 
impacts. The wedgewire screens were installed at the approximate depth of 25 feet Mean Lower 
Low Water (MLLW) and 10 ft from the ocean floor. Two submersible vertical pumps were 
installed in the “wet well” at the existing SEALab pump vault, in order to test several wedgewire 
screen sizes.  
The primary objective of the wedgewire screens was to prevent impingement and minimize the 
entrainment of marine organisms. The slot sizes for these screens were 0.5 mm, 1 mm and 2 mm.  
The intake configuration allowed for two screens to be in the ocean at one time, with one in 
operation and the other in standby.  Each screen had its own dedicated intake lines and pump. 
Over the course of testing three manufacturers/materials where tested, Cook Legacy CuNi 90/10-
7700, Johnson Z-Alloy (a proprietary material composition) and Hendricks Cu/Ni 90/10-7600.  
Additional information on the screens is available in West Basin’s Intake Biofouling and 
Corrosion Study report. Shock chlorination and chloramination systems were utilized for a 
period of the study, delivering free chlorine or chloramines, respectively, to the intake pipeline 
for biogrowth control.  

A parallel submerged intake pilot system was also operated to develop data on a submerged 
subsurface intake approach.  For the subsurface intake system, a 4” diameter subsurface intake 
pipe was fitted with a 1.5” bar screen and operate at very low intake velocities to simulate natural 
ocean conditions.  At the intake pump station, the subsurface intake pilot system was installed 
within the intake “wet well”, consisting of a sand media filter (to simulate ocean water intake 
through the ocean floor), which was tested under various conditions and flow regimes (The 
subsurface intake pilot experienced operational challenges which were not resolvable.  As such, 
the objectives of the subsurface intake pilot could not be achieved).   

 

3.1.2 Arkal Disc Filters 
Once ocean water entered the wedgewire screens and travelled through the intake piping, the 
water entered the Arkal Disc Filters (Figure 3-2). The filters operate using a specially designed 
disc filtration technology consisting of polypropylene discs, which are diagonally grooved on 
both sides to a specific micron size (100 micrometers in this case). The filters are designed to 